

婦人科

レジメン名	薬剤名	投与量	投与日	1クール
TC	パクリタキセル	180mg/m ²	d1	21日
	カルボプラチン	AUC=5-6	d1	
TC+Bev	アバスチン	15mg/kg	d1	21日
	パクリタキセル	180mg/m ²	d1	
	カルボプラチン	AUC=5-6	d1	
PLD	ドキシル	50mg/m ²	d1	28日
PLD+CBDCA	ドキシル	30mg/m ²	d1	28日
	カルボプラチン	AUC=5	d1	
DOC+CBDCA	ドセタキセル	70mg/m ²	d1	21日
	カルボプラチン	AUC=5	d1	
NGT	ハイカムチン	1.5mg/m ²	d1-5	21日
GEM	ゲムシタビン	1,000mg/m ²	d1.8.15	28日
CPT-11	イリノテカン	100mg/m ²	d1.8.15	28日
PTX+Bev	アバスチン	15mg/kg	d1	28日
	パクリタキセル	80mg/m ²	d1.8.15	
TC減感作療法	パクリタキセル	180mg/m ²	d1	21日
	カルボプラチン	AUC=5 1/1,000濃度	d1	
	カルボプラチン	AUC=5 1/100濃度	d1	
	カルボプラチン	AUC=5 1/10濃度	d1	
	カルボプラチン	AUC=5 1/1濃度	d1	

TC	パクリタキセル	180mg/m ²	d1	21日
	カルボプラチン	AUC=5-6	d1	
TP	パクリタキセル	135mg/m ²	d1	21日
	シスプラチン	50mg/m ²	d1	
TP+Bev	アバスチン	15mg/kg	d1	21日
	パクリタキセル	135mg/m ²	d1	
	シスプラチン	50mg/m ²	d1	
CDDP+RT	シスプラチン	40mg/m ²	d1	7日
NDP+RT	アクプラ	30mg/m ²	d1	7日
CPT-11+CDDP	イリノテカン	60mg/m ²	d1.8.15	28日
	シスプラチン	60mg/m ²	d1	
CPT-11	イリノテカン	100mg/m ²	d1.8.15	28日

AP	アドリアシン	60mg/m ²	d1	21日
	シスプラチン	50mg/m ²	d1	
TC	パクリタキセル	180mg/m ²	d1	21日
	カルボプラチン	AUC=5-6	d1	
DP	ドセタキセル	70mg/m ²	d1	21日
	シスプラチン	60mg/m ²	d1	
PTX	パクリタキセル	80mg/m ²	d1.8.15	28日

HAL	ハラヴェン	1.4mg/m ²	d1.8	21日
IFM+CDDP	イホマイド	1,500mg/m ²	d1-5	21日
	シスプラチン	20mg/m ²	d1-5	
BEP	エトポシド	100mg/m ²	d1-5	21日
	シスプラチン	20mg/m ²	d1-5	
	ブレオ	30mg/body	d2.9.16	